
Service Parts

04/11

Part number list on following page.

ECO-ADV-PS50
Free Standing Pellet  Stove Beginning Manufacturing Date: Apr 2010 

Ending Manufacturing Date: Active
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Service Parts

04/11

Thermocouple Assembly

Beginning Manufacturing Date: Apr 2010 
Ending Manufacturing Date: Active

IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement 
parts for your appliance please provide model number and serial number. All parts listed 
in this manual may be ordered from an authorized dealer.

Stocked 
at Depot

Item Description Comments Part Number
1 Hopper Lid Assembly SRV7059-009
2 Handle, Hopper Lid 200-0110
3 Side Curtain, Left SRV7059-125
4 Baffl e Assembly SRV7059-026 Y
5 Door Assembly SRV7058-014

Door Handle Assembly SRV7058-030 Y
Gasket, Glass Tape, 3/4" X 1/8"  5 Ft 832-0460 Y
Glass Assembly SRV7058-015 Y
Rope, Door, 3/4" X 84" 832-1680 Y

6 Thermopcouple Assembly
6.1 Thermocouple Protection Tube SRV7034-186 Y
6.2 Half Clip 7000-321
6.3 Thermocouple SRV7058-127 Y
7 Firepot Assembly SRV7034-072 Y

Gasket, Firepot 7034-190 Y
8 Firepot Bottom 7034-153 Y
9 Rail, Auto-Clean SRV7034-152 Y

10 Spring Pkg of 4 7000-513/4 Y
11 Hitch Pin Clip 3/32 Pkg of 10 7000-374/10 Y
12 Pull Rod SRV7058-141

13 Heating Element Assembly 18" (Loop Igniter)
Pkg of 1 SRV7000-462 Y
Pkg of 10 SRV7000-462/10 Y

14 Ash Pan Assembly SRV7058-013
Heatilator Logo 4021-049

15 Pedestal Side Qty 2 req SRV7059-153
16 Blower, Convection SRV7000-108 Y
17 Wire Harness SRV7058-150 Y
18 Blower Retainer SRV7058-148
19 Control Board 3 Speed Eco-Choice SRV7058-172 Y
20 Latch Backing Plate SRV7058-155
21 Blower, Exhaust Combustion SRV7000-602 Y
22 Gasket, Exhaust Combustion Blower 240-0812 Y
23 Casting, Exhaust Transition 180-0190

Additional service parts on following page
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Service Parts
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Beginning Manufacturing Date: Apr 2010 
Ending Manufacturing Date: Active

ECO-ADV-PS50

IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement 
parts for your appliance please provide model number and serial number. All parts listed 
in this manual may be ordered from an authorized dealer.

Stocked 
at Depot

Item Description Comments Part Number

24 Snap discs
24.1 Snap Disc, 110-20 Right SRV230-1220 Y
24.2 Snap Disc Manual Reset Left SRV230-1290 Y
25 Feed Assembly SRV7058-007 Y

Feed Bearing SRV7000-598 Y
Feed Motor 812-4421 Y
Feed Spring Assembly (Only) SRV7001-046 Y

26 Snap Disc 230-1960 Y
27 Side Curtain, Right SRV7059-124
28 Vacuum Switch SRV7000-531 Y
29 Hopper Switch SRV7000-612 Y
30 Bumper, Rubber Pkg of 12 SRV224-0340/12 Y

Fuse, 7 Amp, Junction Box Pkg of 10 812-0380/10 Y
Component Pack SRV7058-019

Cleanout Tool 414-1140 Y
Harness, Thermostat Wire 230-0810
Power Cord 812-1180 Y
Thermostat Mechanical 7000-604

Hose, Vacuum, 5/32 Id 3 Ft SRV240-0450 Y

Additional service parts on following page.
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F110F-20 L175F Manual ResetL250F Manual Reset
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Service Parts

04/11

Free Standing Pellet  Stove Beginning Manufacturing Date: Apr 2010 
Ending Manufacturing Date: Active

IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement 
parts for your appliance please provide model number and serial number. All parts listed 
in this manual may be ordered from an authorized dealer.

Stocked 
at Depot

Item Description Comments Part Number
ACCESSORIES

Collar, Offset, Top Vent 812-3570
Damper ,3" For Tall Vertical 

Runs Only
PEL-DAMP3 Y

Damper, 4" PEL-DAMP4
Outside Air Kit, 3" OAK-3
Outside Air Kit, 2" 811-0872

Hose, Alum Flex, 2 Inch X 3 Ft 3 Ft 200-0860
Outside Air Cap Assembly 7001-044
Outside Air Collar Assembly 7001-045
Trim Plate, Outside Air Kit 412-7100

Smart-Batt Il 841-0970
Smart-Stat Il 841-0960
Thermostat, Mechanical 812-3760 Y
Thermostat, Programmable 811-0520
Top Vent Adapter TPVNT-5
Vent Adapter, 3-4" 811-0720
Vent Adapter, 90, Cleanout 811-0610

Fastener Packs
AVK Rivnut Repair Kit 1/4 -20 & 3/8-16 Rivnut Tools RIVNUT-REPAIR Y
Bolt, Hex Head Pkg of 10 25221A/10 Y
Guide Pin Sleeve Pkg of 25 31120/25 Y
Nut SER FL SMALL 1/4-20 Pkg of 24 226-0130/24 Y
Nut,  2-WY SIDE-LOCK JAM 3 Pkg of 24 226-0100/24 Y
Nut, Lock 1/4-20 Pkg of 25 226-0090/25 Y
Screw HWH MS 1/4-20 X3/4 NS Pkg of 25 220-0080/25 Y
Screw PH PHL TC 8-32X1/2 Pkg of 25 220-0030/25 Y
Screw, Wing Thumb, 8-32X1/2 Pkg of 24 7000-223/24 Y
SMS #8 X 1/2 S-GRIP BO Pkg of 40 12460/40 Y
Thumb Screw 1/4-20 x 3/4 Pkg of 10 844-5070
Washer, 1/4 SAE Pkg of 24 28758/24 Y
Washer, SAE Pkg of 25 227-0080/25 Y

ECO-ADV-PS50


